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Subject: Layer Thickness of Phosphate Coating on Three Bushings

Phosphate Coating Thickness Results

(mils)

Measurement G-1 SF1 SF2
1 0.78 0.63 0.63

2 0.61 0.73 0.60

3 0.61 0.84 0.99

4 0.47 0.71 0.81

5 0.46 0.70 0.52
Average 0.59 0.72 0.71

Tested in accordance with ASTM B487.

EAR Controlled Data: This document contains technical data whose export and re-export/retransfer is subject to control by the U.S.
Department of Commerce under the Export Administration Act and the Export Administration Regulations. The Department of Commerce's
prior written approval is required for the export or re-export/retransfer of such technical data to any foreign person, foreign entity or foreign
organization whether in the United States or abroad. These commodities, technology or software were exported from the United States in
accordance with the Export Administration Regulations. Diversion contrary to U.S. law is prohibited.

It is our policy to retain components and sample remnants for a Electronic Original
minimum of 30 days from the report date, after which time they i
may be discarded. This project shall be governed exclusively by /'y M
the General Terms and Conditions of Sale and Performance of H . ez |
Testing Services by Element Materials Technology New Berlin Inc. Slgned' /4/
a Wisconsin business corporation d.d. December 2, 2011. The
g’Tlta herebin Ir_e[t;Iresfents only the item(_s)I testec_j.I In _ng_ever;t shall John Mantas
ement be liable for any consequential, special or indirect loss or . . . T
any damages above the cost of the work. This report shall not be Meta”urglcal Engmeermg SpeCIa“St
reproduced, except in full, without prior permission of Element.

Page 1 of 3



@ element’

Fig. 1 From left to right, Samples G-1, SF2, and SF1 are presented atop their respective
boxes. The scale is in inches.
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Fig. 2 A typical cross -section of Sample G -1 is presented. Individual measurements of the
phosphate coating are annotated in red. As polishe  d.
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Fig. 3 A typical cross -section of Sample SF1 is presented. Individual mea  surements of the
phosphate coating are annotated in red. As polishe  d.
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Fig. 4 A typical cross -section of Sample SF2 is presented. Individual mea  surements of the

phosphate coating are annotated in red. As polishe  d.
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